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NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrRom ~ UP TO SERIAL NO. | REMARKS
1 | 3688 2501 000 |7°—) PULLEY 1

2 | 0750 0560 054 |A' 7YY BEARING 2 |6005

3 | 0350 0161 030 |PW WASHER 1 |[10x30x3.2

4 | K710 0610 020 |Fi’JLb BOLT 1 [M10x20(7T)

5 | 3688 2503 000 |7vvav7—A TENSION ARM| 1

6 | 0796 0161 815 |DU7"y¥a BUSH 2 |16x18x15

7 | 5310 2405 000 |7°-Y PULLEY 1

8 | 0750 0563 044 |A'T7YLY BEARING 1 |6304

9 | 0741 0005 200 |cyuy RING 1 |H52

10 | 0740 0002 000 JcYyuy RING 1 |S20

11 | 3688 2511 000 |t™v PIN 1

12 | K110 0108 016 |F#'ILb BOLT 7 |M8x16(4T)

13 | 3205 2004 000 |27y SPRING 1 |#50

14 | 0852 1300 078 JvA'Lk VBELT 1 |SB78W400 PR —3vvay
15 | 3690 2515 000 |7vvav7—A TENSION ARM| 1

16 | 3611 7105 000 |7¥av7' Y707 |PULLEY 2

17 | 0350 0161 630 |PW WASHER 1 |16x30%3.0

18 | 0740 0001 600 JCYu¥ RING 1 |S16

19 | 3513 3127 000 |27y SPRING 1

20 | 3630 4393 000 |/nY# b BOLT 1

21 | F301 0108 000 |FFyk NUT 2 |m8

22 | 3688 2521 000 |7°'L—F PLATE 1

23 | 3690 2522 000 |Hn'— COVER 1

24 | K710 0108 020 |Fif'JLb BOLT 2 M8 x20(7T)

25 | 3688 2525 000 |7°L—F PLATE 1

26 | A650 0100 600 |9JA=y7 )b NIPPLE 1 |A-M6
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